FLOE 4’ & 5" GANGWAYS
ASSEMBLY INSTRUCTIONS

KIT P/N 510-05410-00, 510-05420-00,
510-05430-00, 510-05435-00

FLOE

DOCKS & LIFTS

NOTE:

(8) FASTENERS MUST BE SUPPLIED
FOR CONNECTING THE HINGE END
TO A SEA WALL. THIS IS DEPENDENT
ON THE MATERIAL OF THE SEA WALL.

INSTRUCTION P/N: 610-05420-00
RELEASED 7/16/21

SHEET 1 OF 24

TOOLS REQUIRED
-(2) 9/16" SOCKETS/WRENCHES
-(2) 3/4" SOCKETS/WRENCHES
_TORQUE WRENCH

-TAPE MEASURE

© Manufactured by:
Floe International Inc.
48473 State Hwy. 65
McGregor, MN 55760

www.floeintl.com




BILL OF MATERIALS/EXPLODED VIEW

P/N 510-05410-00 GANGWAY, 4’ X 16’ COMPLETE

NUMBER PART NUMBER | QTY. DESCRIPTION
1 001-05600-00 22 RIVET, AB6-8 3/16” X 1/2”
2 001-07000-00 44 RIVET, PASD540, 3/16” X 1-3/8"
3 006-00808-00 4 DECKING, 16’
4 006-12200-00 4 CAPLUG, 2" SQ. X .125” WALL
5 110-02640-00 1 WELD'T, GANGWAY — 4’ X 16’

ASS'Y, GANGWAY 4" X 16/

6 510-05412-00 1 (INCLUDES ITEM #1 (QTY 14), 2, 3, 5, 9)
7 510-05415-00 1 HINGE KIT, 4’ GANGWAY
8 510-05510-00 1 TRANS PLATE W/ ROLLERS — 4’
9 952-04007-00 2 ANGLE, 1-1/8" X 48.063"

NOTE:
ADDITIONAL
EXPLODED VIEWS ARE
ON SHEETS 6 & 8
FORITEMS 7 & 8

SHEET 2 OF 24




BILL OF MATERIALS/EXPLODED VIEW

P/N 510-05420-00 GANGWAY, 4’ X 32" COMPLETE

NUMBER PART NUMBER | QTY. DESCRIPTION
1 001-05600-00 36 RIVET, AB6-8 3/16" X 1/2"
2 001-07000-00 88 RIVET, PASD540, 3/16” X 1-3/8"
3 006-00808-00 8 DECKING, 16’
4 006-12200-00 4 CAPLUG, 2" SQ. X .125” WALL
5 110-02640-00 2 WELD'T, GANGWAY — 4’ X 16/

ASS’Y, GANGWAY — 4’ X 16/

6 510-05410-00 2 (INCLUDES ITEM #1 (QTY 14), 2, 3, 5, 10)
7 510-05415-00 1 HINGE KIT, 4° GANGWAY
8 510-05510-00 1 TRANS PLATE W/ ROLLERS — 4’
9 510-05525-00 1 KIT, GANGWAY CONNECTION
10 952-04007-00 4 ANGLE, 1-1/8" X 48.063"

NOTE:
ADDITIONAL
EXPLODED VIEWS
ARE ON SHEETS 6 &
8 FORITEMS 7 & 8

SHEET 3 OF 24




BILL OF MATERIALS/EXPLODED VIEW

P/N 510-05430-00 GANGWAY, 5’ X 16" COMPLETE
NUMBER PART NUMBER QTY. DESCRIPTION
1 001-05600-00 26 RIVET, AB6-8 3/16” X 1/2”
2 001-07000-00 44 RIVET, PASD540, 3/16” X 1-3/8"
3 006-00808-00 4 DECKING, 16’
4 006-12200-00 4 CAPLUG, 2" SQ. X .125" WALL
5 110-02650-00 1 WELD'T, GANGWAY - 5" X 1¢’

ASSY, GANGWAY 5" X 16/
510-05432-00 (INCLUDES ITEM #1 (QTY 18), 2, 3, 5, 9)

510-05440-00 HINGE KIT, 5" GANGWAY

1
1
510-05520-00 1 TRANS PLATE W/ ROLLERS - 5’
952-04010-00 2 ANGLE, 1-1/8" X 60”

O [O0 || O~

NOTE:
ADDITIONAL
EXPLODED VIEWS ARE
ON SHEETS 7 & 9
FOR ITEMS 7-8

SHEET 4 OF 24




BILL OF MATERIALS/EXPLODED VIEW

P/N 510-05435-00 GANGWAY, 5’ X 32" COMPLETE

NUMBER PART NUMBER | QTY. DESCRIPTION
1 001-05600-00 44 RIVET, AB6-8 3/16” X 1/2”
2 001-07000-00 88 RIVET, PASD540, 3/16” X 1-3/8"
3 006-00808-00 8 DECKING, 16/
4 006-12200-00 4 CAPLUG, 2” SQ. X .125” WALL
5 110-02650-00 2 WELD'T, GANGWAY — 5’ X 16’

ASSY, GANGWAY 5" X 16/

6 510-05432-00 2 (INCLUDES ITEM #1 (QTY 36), 2, 3, 5, 10)
7 510-05440-00 1 HINGE KIT, 5" GANGWAY
8 510-05520-00 1 TRANS PLATE W/ ROLLERS — 5’
9 510-05525-00 1 KIT, GANGWAY CONNECTION
10 952-04010-00 4 ANGLE, 1-1/8" X 60”

NOTE:
ADDITIONAL
EXPLODED VIEWS ARE
ON SHEETS 7 & 9 FOR
ITEMS 7 & 8

SHEET 5 OF

24




BILL OF MATERIALS/EXPLODED VIEW

P/N 510-05415-00 HINGE KIT, 4" GANGWAY
NUMBER PART NUMBER QTY. DESCRIPTION

1 001-70115-00 4 HHCS, 3/8-16 X3” 18-8 S

2 001-70215-00 4 HHCS, 1/2-13 X3” 18-8 3

3 001-71017-00 4 FLAT WASHER, 3/8” SAE S 18-8

4 001-71022-00 4 FLAT WASHER, 1/2" USS 5S 18-8

5 001-76071-00 4 NUT, NYLOCK 3/8-16 ALUM.

6 001-76072-00 4 NUT, NYLOCK 1/2-13 ALUM.

/ 002-02613-00 2 TUBE, INNER CRUSH — 15"

8 002-02617-00 1 PLATE, SHORE END HINGE TRIM — 4’
9 010-04911-00 | TRIM, SHORE END HINGE - 52.563"
10 018-21852-00 2 PIN, HITCH (SAFETY LOCK) SS

11 110-00095-00 2 ASS'Y, HINGE ROD — GANGWAY
1TA 001-50327-00 1 EYEBOLT, 3/8” X 1.75” SS
11B 001-71217-00 1 WASHER, 3/8” X 1.5” FENDER SS
11C 010-00001-00 | NYLATRON GS, 1.25" X 96" ROD
12 110-02600-00 1 WELD'T, SHORE END HINGE — 4’
13 110-02605-00 | WELD'T, SEA WALL HINGE PLATE
14 911-10803-00 4 TUBE, .72 OD X .065 - 1.875”

SHEET 6 OF 24




BILL OF MATERIALS/EXPLODED VIEW

P/N 510-05440-00 HINGE KIT, 5 GANGWAY
NUMBER PART NUMBER QTY. DESCRIPTION

1 001-70115-00 4 HHCS, 3/8-16 X3” 18-8 S

2 001-70215-00 4 HHCS, 1/2-13 X3” 18-8 3

3 001-71017-00 4 FLAT WASHER, 3/8” SAE S 18-8

4 001-71022-00 4 FLAT WASHER, 1/2" USS 5S 18-8

5 001-76071-00 4 NUT, NYLOCK 3/8-16 ALUM.

6 001-76072-00 4 NUT, NYLOCK 1/2-13 ALUM.

/ 002-02613-00 2 TUBE, INNER CRUSH — 15"

8 002-02618-00 1 PLATE, SHORE END HINGE TRIM - 5’
9 010-04912-00 | TRIM, SHORE END HINGE — 64.563"
10 018-21852-00 2 PIN, HITCH (SAFETY LOCK) SS

11 110-00095-00 2 ASS'Y, HINGE ROD — GANGWAY
1TA 001-50327-00 1 EYEBOLT, 3/8” X 1.75” SS
11B 001-71217-00 1 WASHER, 3/8” X 1.5” FENDER SS
11C 010-00001-00 | NYLATRON GS, 1.25" X 96" ROD
12 110-02606-00 1 WELD'T, SHORE END HINGE - 5’
13 110-02607-00 | WELD'T, SEA WALL HINGE PLATE — 5’
14 911-10803-00 4 TUBE, .72 OD X .065 - 1.875”

SHEET 7 OF 24




BILL OF MATERIALS/EXPLODED VIEW

P/N 510-05510-00 TRANS PLATE W/ ROLLERS — 4’
NUMBER PART NUMBER QTY. DESCRIPTION

1 001-70115-00 4 HHCS, 3/8-16 X 3” 18-8 SS
2 001-70215-00 4 HHCS, 1/2-13 X3” 18-8 3
3 001-70217-00 7 HHCS, 1/2-13 X 3-1/2" 18-8 SS
4 001-71017-00 4 FLAT WASHER, 3/8" SAE 53S 18-8
5 001-71022-00 4 FLAT WASHER, 2" USS SS 18-8
6 001-76071-00 4 NUT, NYLOCK 3/8-16 ALUM.
/ 001-76072-00 11 NUT, NYLOCK 1/2-13 ALUM.
8 002-02613-00 2 TUBE, INNER CRUSH - 15"
9 006-10018-00 4 UHMW, ROLLER — 2"
10 110-02601-00 1 WELD'T, MOUNT-TRANS/ROLLER — 4’
11 110-02603-00 | ASS'Y, TRANSITION PLATE — 4’
12 911-10803-00 4 TUBE, .72 OD X .065 - 1.875”

SHEET 8 OF 24




BILL OF MATERIALS/EXPLODED VIEW

P/N 510-05520-00 TRANS PLATE W/ ROLLERS - 5’
NUMBER PART NUMBER QTY. DESCRIPTION

1 001-70115-00 4 HHCS, 3/8-16 X 3" 18-8 SS
2 001-70215-00 4 HHCS, 1/2-13 X3” 18-8 SS
3 001-70217-00 8 HHCS, 1/2-13 X 3-1/2" 18-8 SS
4 001-71017-00 4 FLAT WASHER, 3/8” SAE S 18-8
5 001-71022-00 4 FLAT WASHER, 2" USS SS 18-8
6 001-76071-00 4 NUT, NYLOCK 3/8-16 ALUM.
/ 001-76072-00 12 NUT, NYLOCK 1/2-13 ALUM.
8 002-02613-00 2 TUBE, INNER CRUSH — 15"
9 006-10018-00 5 UHMW, ROLLER — 2"
10 110-02602-00 1 WELD'T, MOUNT-TRANS/ROLLER - 5’
11 110-02604-00 1 ASS'Y, TRANSITION PLATE — 5’
12 911-10803-00 4 TUBE, .72 OD X.065 — 1.875"

SHEET 9 OF 24




BILL OF MATERIALS/EXPLODED VIEW

P/N 510-05525-00 KIT, GANGWAY CONNECTION
NUMBER PART NUMBER QTY. DESCRIPTION

1 001-70115-00 8 HHCS, 3/8-16 X 3” 18-8 SS

2 001-70223-00 4 HHCS, 1/2-13 X 5" 18-8 3

3 001-71017-00 8 FLAT WASHER, 3/8” SAE S 18-8
4 001-71022-00 8 FLAT WASHER, 1/2" USS SS 18-8
5 001-74440-00 8 CB, 3/8-16 X2-1/2" SS 18-8
6 001-76071-00 16 NUT, NYLOCK 3/8-16 ALUM.
/ 001-76072-00 4 NUT, NYLOCK 1/2-13 ALUM.
8 002-02606-00 4 TUBE, CRUSH/SPLICE — 30”

9 002-02608-00 2 TUBE, CONNECTION —29.875”
10 ?211-10803-00 8 TUBE, .72 OD X.065 — 1.875"

i
I
I

I

SHEET 10 OF 24




STEP 1 CONNECTION KIT INSTALLATION (FOR 32’ GANGWAYS
ONLY)

SLIDE THE FIRST GANGWAY WELDMENTS WITH TUBES PRE-INSTALLED INTO THE SECOND GANGWAY
(FIGURE 1.1). ATTACH GANGWAY WELDMENTS TOGETHER USING (2) 3/8” X 2-1/2" CARRIAGE

BOLTS AND (2) 3/8” NYLOCK NUTS PER SIDE (FIGURE 1.2). TORQUE NUTS TO 35 FT-LBS (FIGURE
1.3).

GANGWAY
ASSEMBLY

30" CRUSH/SPLICE TUBE
(ATTACHED TO FIRST GANGWAY)

FlGURE ] ] ‘ gECOND GANGWAY

ASSEMBLY

FIGURE 1.2

2X

3/8"X2-1/2"
CARRIAGE BOLTS

3/8" NYLOCK NUTS

TORQUE TO 35 FT-LBS

SHEET 11 OF 24




REMOVE THE PRE-INSTALLED NUTS AND WASHERS FROM THE GANGWAY WELDMENT (FIGURE 1.4).
ATTACH CONNECTION TUBE TO GANGWAY WELDMENTS USING THE NUTS AND WASHERS THAT
WERE ATTACHED TO THE GANGWAY WELDMENT (FIGURE 1.5).

REMOVE THE NUTS AND WASHERS
FROM THE FIRST GANGWAY WELDMENT

29-7/8" CONNECTION TUBE

E\WS. NYLOCK NUTS

FIGURE 1.5 (PREVIOUSLY ATTACHED)

SHEET 12 OF 24




ATTACH THE CONNECTION TUBE TO THE SECOND GANGWAY WELDMENT USING (2) 3/8" X 2-3/4”
BOLTS, (2) 3/8” WASHERS, AND (2) 3/8” NYLOCK NUTS PER SIDE (FIGURE 1.6). TORQUE NUTS TO 35
FT-LBS (FIGURE 1.7).

|
3/8" NYLOCK NUTSb

FIGURE 1.6

\ FIGURE 1.7

* 2X

TORQUE TO 35 FT-LBS

SHEET 13 OF 24










STEP 2 TRANSITION PLATE INSTALLATION

NOTE THAT THE TRANSITION PLATE MOUNT WELDMENT WITH ROLLERS IS ALREADY INSTALLED

ONTO THE GANGWAY (FIGURE 2.1). VERIFY THAT THE MOUNT IS SECURE BY TIGHTENING THE
NUTS HOLDING IT TO 35 FT-LBS (FIGURE 2.2).

TRANSITION PLATE
MOUNT WITH ROLLERS
IS ALREADY INSTALLED
ON THE GANGWAY

FIGURE 2.1

e
|

TORQUE TO 35 FT-LBS

| L

2X

FIGURE 2.2

SHEET 16 OF 24




VERIFY THAT THE (4) NUTS HOLDING THE TRANSITION PLATE MOUNT TO THE END OF THE

GANGWAY ARE SECURE BY TIGHTENING THE NUTS TO 40 FT-LBS (FIGURE 2.3). PLACE TRANSITION
PLATE INTO HINGES (FIGURE 2.4).

FIGURE 2.3 TORQUE TO 40 FT-LBS

FIGURE 2.4

PLACE TRANSITION PLATE
INTO HINGES

TRANSITION PLATE ASSEMBLY

SHEET 17 OF 24




ATTACH TRANSITION PLATE TO MOUNT USING (3) 1/2" X 3-1/2” BOLTS AND (3) 1/2” NYLOCK NUTS
(FIGURE 2.5). TORQUE NUTS TO REMOVE PLAY IN BOLTS AND TO ALLOW FOR THE TRANSITION
PLATE TO PIVOT. DO NOT OVERTIGHTEN (FIGURE 2.6).

FIGURE 2.5

1/2" NYLOCK NUTS—s

1/2" X 3-1/2" BOLTS—

FIGURE 2.6 '_ AN J \\

TORQUE NUTS
TO REMOVE PLAY
IN BOLTS. DO NOT
OVER TIGHTEN.

SHEET 18 OF 24




STEP 3 HINGE INSTALLATION

NOTE THAT THE HINGE IS ALREADY INSTALLED ON THE GANGWAY (FIGURE 3.1). VERIFY THAT THE

(4) NUTS HOLDING THE HINGE MOUNT WELDMENT ARE SECURE BY TIGHTENING THE NUTS TO 35
FT-LBS (FIGURE 3.2). VERIFY THAT THE (4) NUTS HOLDING THE HINGE MOUNT WELDMENT TO THE

END OF THE GANGWAY ARE SECURE BY TIGHTENING THE NUTS TO 40 FT-LBS (FIGURE 3.3).

HINGE KIT IS ALREADY
INSTALLED ON THE GANGWAY

FIGURE 3.1

FIGURE 3.2

TORQUE TO 35 FT-LBS

4X

TORQUE TO 40 FT-LBS

FIGURE 3.3

SHEET 19 OF 24




REMOVE THE HINGE TRIM AND HINGE TRIM PLATE FROM THE WELDMENT (FIGURE 3.4). REMOVE
THE CLIPS IN THE HINGE RODS (FIGURE 3.5). INSTALL (4) 1/2" FASTENERS THROUGH THE TRIM PLATE,
TRIM, AND HINGE PLATE WELDMENT (NOT INCLUDED). PLACE (4) 1/2” FASTENERS INTO THE HINGE
PLATE WELDMENT (NOT INCLUDED). INSTALL ONTO SEA WALL (FIGURE 3.6).

REMOVE THE TRIM
AND TRIM PLATE

FIGURE 3.4

FROM THE WELDMENT
‘ REMOVE THE CLIPS
INSTALLED IN THE
FIGURE 3.5 HINGE RODS
FIGURE 3.6
SHORE END

HINGE TRIM PLATE

SEA WALL
HINGE PLATE

INSTALL (4) 1/2" FASTENERS
WELDMENT

THROUGH THE TRIM PLATE,
TRIM, AND HINGE PLATE
WELDMENT

PLACE (4) 1/2" FASTENERS
INTO THE HINGE PLATE INSTALL ONTO SEA WALL
WELDMENT
(NOT INCLUDED)

SHEET 20 OF 24




PLACE TRIM PLATE, TRIM, HINGE PLATE WELDMENT IN BETWEEN HINGES INSTALLED ON GANGWAY
(FIGURE 3.7). SLIDE A HINGE ROD ONTO EACH SET OF HINGES (FIGURE 3.8). INSTALL A HITCH PIN
INTO EACH ROLLER AND SNAP CLIP OVER PIN (FIGURE 3.9).

PLACE HINGE PLATE WELDMENT,
TRIM, AND TRIM PLATE
IN BETWEEN HINGES

FIGURE 3.7

FIGURE 3.8

HINGE ROD ASSEMBLIES

SLIDE INTO HINGE PLATE
AND HINGES

FIGURE 3.9

SLIDE PIN INTO HINGE ROD

AND SNAP CLIP OVER PIN SAFETY LOCK PINS

SHEET 21 OF 24




NOTES

SHEET 22 OF 24




NOTES

SHEET 23 OF 24




DOCKS & LIFTS




